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Report No.: LEI19012828A 

Supplementary  
Date Received: 16/01/19 Date Tested: 22/01/19 

1st Date Issued: 23/01/19 

Supplementary Issued: 

15/02/19 

  

Company Name & Address: DELIUS GMBH & CO. KG 

GOLDSTRAßE 16-18 

DE-33602 BIELEFELD 

GERMANY 

  

Contact Name: P. BAUMH�FNER 

  

  

Sample Details  

Reference No.: Not stated 

Order No.: 669 

Style No.: Not stated 

Batch No.: Not stated 

Quality: Perron Dimout 

Colour: Not stated 

Supplier: Delius GmbH & Co. KG 

End Use: Drapes + curtains 

Quoted Fibre Composition: 100% polyester FR 

Retailer: Not stated 

Buying Division: Not stated 

Sample Description: Brown coloured woven fabric  

 

 

 

Test Method Pre Treatment 
Flammability Performance 

Requirement 
Result 

BS 5867: Part 2: 2008 

12 Cycles of BS EN ISO 10528 

(Reduced Washing Procedure) @ 40°C 

and then line dried. 

Type B PASS 

Note: In accordance with clause 7 of BS 5867: Part 2: 2008 a fabric for which compliance with the requirements of this standard is claimed shall 

be supplied with the following information, the manufacturer’s name, trademark or other identifying mark, the statement ‘Flammability complies 

with the requirements of BS 5867: Part 2 Type B’ and instructions on any special precautions to be taken concerning care (including cleansing) of 

the product, preferably using an appropriate care labelling symbol in accordance with BS EN ISO 3758 and taking account of the durability 

procedure used in this test. 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

…………………………….. 

 

………………………… 

 

…………………………. 

 

……………………………..

STEVEN OWEN  ANDREW HALLETT CAROLE SPOWART GREGORY JAMES 

(Technical & Operational 

Excellence Manager) 

(Flammability Team Leader) (Flammability Technician) (Flammability Technician) 
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Test Specification 

Test Method: BS 5867: Part 2: 2008 Type B using BS EN ISO 15025:2002 

(With the modifications from clause 6.3.2 of BS 5867: Part 2: 2008). 

Ignition Source: 25mm horizontal reach Propane gas flame 

Ignition Type:  Surface  

Flame Application Time: 15±1 seconds 

Sample Size:  200 x 160mm 

Side Tested: Face  

 

 

Pre-treatment / Durability Procedure 

12 Cycles of BS EN ISO 10528 (Reduced Washing Procedure) @ 40°C and then line dried. 

 

 

Conditioning 

Prior to Testing: At least 24 hours in an atmosphere having a temperature of 20±2°C. and a relative humidity 

of 60±5%  

At Time of Testing:                Temperature between 15°C & 30°C. Relative humidity between 20% & 65% 

 

 

Test Results 

Report of tests carried out in accordance with BS EN ISO 15025:2002.  The results may not apply to situations where there is 

restricted air supply or prolonged exposure to large sources of intense heat as in a conflagration. 

 

Test before pre-treatment 

Sample No./ 

Direction 

Duration of 

flaming 

(Secs) 

Duration of 

afterglow 

(Secs) 

Flaming 

debris 

Flame to edge Hole to edge Maximum damaged length 

(mm) 

Horizontal Vertical 

1. Length ↑↑↑↑ 0 0 No No No 21 115 

2. Length ↓↓↓↓ 10.2 0 No  No No 45 138 

3. Length ↑↑↑↑ 0 0 No No No 22 117 

4. Width →→→→ 0 0 No No No 20 95 

5. Width ←←←← 0 0 No No No 22 110 

6. Width →→→→ 0 0 No No No 22 110 

Test after pre-treatment 

Sample No./ 

Direction 

Duration of 

flaming 

(Secs) 

Duration of 

afterglow 

(Secs) 

Flaming 

debris 

Flame to edge Hole to edge Maximum damaged length 

(mm) 

Horizontal Vertical 

1. Length ↑↑↑↑ 0 0 No No No 21 102 

2. Length ↓↓↓↓ 0 0 No No No 22 86 

3. Length ↑↑↑↑ 0 0 No No No 25 98 

4. Width →→→→ 0 0 No  No No 21 83 

5. Width ←←←← 0 0 No No No 22 80 

6. Width →→→→ 0 0 No  No  No  20 93 

 

Conclusions 

When tested before and after the durability procedure detailed above the sample meets the flammability performance 

requirements of BS 5867: Part 2: 2008 Type B. PASS. 
 

 

 

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular 

course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to 

the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations 

either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis 

and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our 

gross negligence or willful misconduct. 
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Report No.: LEI19012828B 

Supplementary 

Date Received: 16/01/19        Date Tested: 22/01/19 1st Date Issued: 23/01/19 

Supplementary Issued: 

15/02/19 

  

Company Name & Address: DELIUS GMBH & CO. KG 

GOLDSTRAßE 16-18 

DE-33602 BIELEFELD 

GERMANY 

  

Contact Name: P. BAUMH�FNER 

  

  

Sample Details  

Reference No.: Not stated 

Order No.: 669 

Style No.: Not stated 

Batch No.: Not stated 

Quality: Perron Dimout 

Colour: Not stated 

Supplier: Delius GmbH & Co. KG 

End Use: Drapes + curtains 

Quoted Fibre Composition: 100% polyester FR 

Retailer: Not stated 

Buying Division: Not stated 

Sample Description: Brown coloured woven fabric  

 
 

 

 

Test Method Pre Treatment Performance Requirement Result 

IMO FTP Code (2010) 

Annex 1, Part 7: Test for 

Vertically Orientated Support 

Textiles and Films 

None – The scope states that “fabrics 

which are not inherently flame 

resistant should be exposed to 

cleaning or exposure procedures” 

IMO FTP Code (2010) 

Annex 1, Part 7, Clause 3 
PASS 

Note: The fabric supplied was tested with no pre-treatments at the request of the customer. 

Please note: The testing was carried out in the ISO 6941 environment 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

…………………………….. 

 

………………………… 

 

…………………………. 

 

……………………………..

STEVEN OWEN  ANDREW HALLETT CAROLE SPOWART GREGORY JAMES 

(Technical & Operational 

Excellence Manager) 

(Flammability Team Leader) (Flammability 

Administrator) 

(Flammability Technician) 
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Additional Information (Annex) 

Name and Address of the Sponsor: Not Stated 

Name and Address of the 

Manufacturer/Supplier (If known): 

Delius GmbH 

Type of Furniture: Not Stated 

Fabric Details – Weave/Density/Yarn 

count/thickness(mm)/mass(g/m²) Colour & 

Tone: 

Not Stated 

Fire Retardant Treatment: No   

  

 

Test Specification 

Test Method: IMO FTP Code (2010) Annex 1, Part 7 

Ignition Source: 40mm high Propane gas flame 

Ignition Type:  Face ignition (as determined by the pre-test)  

Flame Application Time: 5 seconds (as determined by the pre-test) 

Sample Size:  220 x 170mm 

Side Tested: Face 

 

 

Pre-treatment / Durability Procedure 

None – At the request of the customer. 

 

 

Conditioning 

Prior to Testing: At least 24 hours in an atmosphere having a temperature of 20±5°C. and a relative humidity of 65±5%  

At Time of Testing:                Temperature between 15°C & 30°C. Relative humidity between 20% & 65% 

 

 

Test Results 

Report of tests carried out in accordance IMO FTP Code (2010) Annex 1, Part 7. 

"The test results relate to the behaviour of the test specimens of a product under the particular conditions of the test; they are not intended to be the 

sole criterion for assessing the potential fire hazard of the product in use." 

 

Sample No./ 

Direction 

 

Duration of 

flaming 

(Secs) 

Duration of 

afterglow 

(Secs) 

Flaming 

debris 

Flame to 

edge 

Hole to edge Maximum damaged length (mm) Average Damage 

Length (mm) 

 Horizontal Vertical 

1. Length ↑↑↑↑ 3.0 0.0 No No No 22 65 

61.4 

2. Length ↓↓↓↓ 0.0 0.0 No No No 21 55 

3. Length ↑↑↑↑ 2.9 0.0 No No No 20 67 

4. Length ↓↓↓↓ 0.0 0.0 No No No 21 60 

5. Length ↑↑↑↑ 4.8 0.0 No No No 21 60 

6. Width →→→→ 0.0 0.0 No No No 18 47 

48.2 

7. Width ←←←← 0.0 0.0 No No No 21 50 

8. Width →→→→ 0.0 0.0 No No No 18 47 

9. Width ←←←← 0.0 0.0 No No No 19 47 

10. Width →→→→ 0.0 0.0 No No No 19 50 

 

 

 

 

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular 

course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to 

the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations 

either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis 

and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our 

gross negligence or willful misconduct. 
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OUR LETTERS AND REPORTS ARE FOR THE EXCLUSIVE USE OF THE CLIENT TO WHOM THEY ARE ADDRESSED. ANY COMMUNICATION TO OTHERS OR THE USE OF OUR COMPANY NAME MUST RECEIVE PRIOR 

APPROVAL. OUR TEST RESULTS APPLY ONLY TO THE SAMPLE TESTED AND ARE NOT NECESSARILY INDICATIVE OF THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS. SAMPLES NOT DESTROYED 

IN TESTING ARE RETAINED A MAXIMUM OF THIRTY DAYS. THE LETTERS, REPORTS OR NAME OF DIVERSIFIED TESTING LABORATORIES, INC. MAY NOT BE USED IN ADVERTISING TO THE GENERAL PUBLIC. 

October 8, 2019 

Ms. Angelika Schmidt-Koch 
DELIUS GMBH & CO. KG 
Goldstraβe 16 – 18  
33602 Bielefeld 
Germany 

Reference: Laboratory Test Report 
  Lab Identification No. 38319 
  Invoice No. 69508 

Dear Ms. Schmidt-Koch: 

One (1) sample, identified as ARTICLE PERRON 41143, was received and tested in accordance with the National Fire 
Protection Association No. 701, "Standard Methods of Fire Tests for Flame Propagation of Textiles and Films, 2019 Edition, 
(Test 1)". The results are as follows: 

Test Results 

Specimen Number Residual Flame Weight Loss 
 (seconds) (percent) 

1 0.0 16.72 

2 0.0  9.56 

3 0.0 23.46 

4 0.0 17.45 

5 0.0 16.94 

6 0.0 19.70 

7  0.0 17.40 

8 0.0 23.77 

9 0.0 21.46 

10 0.0 20.79 

AVG 0.0 18.72 

The sample submitted meets the minimum requirements of the above standard. The average percent weight loss cannot 
exceed 40% and the weight loss of individual specimens cannot exceed mean value plus three standard deviations. The 
average residual flame cannot exceed 2.0 seconds. 

If there are any questions or when we can be of further assistance, please let us know. 

Sincerely, 

 
Brian S. Dement 

BSD/mr 


